
NOTICE OF REGULAR MEETING 
OF THE  

SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

ENGINEERING COMMITTEE  
TELECONFERENCE MEETING 

August 11, 2022 
8:30 a.m. 

Join Zoom Meeting by clicking on the link below: 

Join Zoom Meeting 
https://socwa.zoom.us/ 

Meeting ID: 845 3925 5575 
Passcode: 054856 

One tap mobile 
+16699006833,,84539255575#,,,,*054856# US (San Jose)

+16694449171,,84539255575#,,,,*054856# US

Dial by your location 
+1 669 900 6833 US (San Jose)
+1 253 215 8782 US (Tacoma)
+1 346 248 7799 US (Houston)
+1 312 626 6799 US (Chicago)

+1 929 205 6099 US (New York)
+1 301 715 8592 US (Washington DC)

Find your local number: https://socwa.zoom.us/u/kbBNvMiElJ 

NOTICE IS HEREBY GIVEN that a Regular Meeting of the South Orange County Wastewater 
[...]
1.1.1 Consequence of Failure .....................................................................................................................................4 

1.1.2 Probability of Failure ...........................................................................................................................................6 

1.1.3 Risk Exposure Designation ................................................................................................................................7 

1.1.4 Analysis and Recommendations ......................................................................................................................8 

2 Results ..........................................................................................................................................................................................9 

3 Conclusions & Recommendations ......................................................................................................................................... 11 

Appendix A......................................................................................................................................................................................... 19 

Complete CoFA Table ............................................................................................................................................................... 19 

TABLES 

Table 1-1. CTP Plant CoFA Unit Process and Major Equipment Summary .................................................................................2 

Table 1-2. Description of Consequence of Failure Categories .....................................................................................................5 

Table 1-3. Consequence of Failure Scoring Guideline ...................................................................................................................6 

Table 1-4. Probability of Failure Scoring Guideline ........................................................................................................................7 

Table 1-5. Risk Exposure Designations ...........................................................................................................................................7 

Table 2-1. Prioritized Summary of Extra High, High, and Medium Risk Failure Modes ......................................................... 10 

Table 3-1. Summary of CTP Mitigation Measures and Recommendations ............................................................................. 11 

FIGURES 

Figure 1-1. Consequence of Failure Analysis Flow Chart ..............................................................................................................4 

Figure 2-1. Risk Designations by Failure Mode ..............................................................................................................................9 

APPENDICES 

A Complete CoFA Tables 

 

46



 

 

Consequence of Failure Analysis  Page 1 

Executive Summary 
The South Orange County Wastewater Authority (SOCWA) 

contracted Dudek to prepare a Consequence of Failure 

Analysis (CoFA) for process areas and facilities within the 

Coastal Treatment Plant (CTP). The CoFA is intended to 

identify and prioritize risks within these facilities to guide 

strategic Operates and Maintenance (O&M) and Capital 

Improvement Program (CIP) planning and scheduling for 

SOCWA in in the short-term to mid-term future.   

Summary of Findings 

The analysis found that the CTP has two top priority project 

needs requiring capital investment to mitigate risk (i.e. 

consequences and probability of failure) within the facilities. SOCWA is aware of the project needs and have 

budgeted for near-term CIP projects to address these needs. The majority of secondary and tertiary priority 

projects are addressed in SOCWA’s current ten-year CIP, however, additional project needs and recommendations 

are made to either improve current budgeted project effectiveness or address a project need that is not currently 

identified in the CIP.  

Summary of Recommendations 

It is recommended that SOCWA proceed with capital project planning, design, and construction of top priority 

projects followed by secondary and tertiary priority projects, as applicable. Where practical, it is recommended to 

implement O&M recommendations made herein to mitigate risk of critical systems. Top priority capital project 

needs are identified below along with the current CIP projects and/or recommendations to adjust priority and 

scope of those projects.  

• Replace the existing odor control system and scrubber. The existing system is prone to media clogging, is 

undersized relative to the sulfide gas load, and as a result cannot achieve the airflow throughput and 

performance intended of the system. SOCWA CIP Project No. 15102 has budgeted $3.2M for 

replacement of the scrubber, foul air ducting, and ancillary fans beginning in FY 22/23. The existing 

budgeted CIP project appears to address the core project needs and schedule.  

• Protect and upgrade the existing drainage pump station either by relocating the station to higher ground 

out of the 100-year floodplain or by reconstructing the station with flood protection levees around the 

existing station site. Alternatives will need to be evaluated in a preliminary design study and consider 

cost, regulatory considerations such as permitting and environmental impacts, and future risk related to 

O&M access and geotechnical stability due to proximity to Aliso creek. This project was not originally 

identified in SOCWA’s 2019-2028 Ten Year Plan but was later added by staff to begin in FY 22/23.  

It is recommended that adjustments are made to SOCWA’s 10-year CIP implementation schedule and scope of 

projects to consider recommendations made in Section 3, pages 16-18. Top priority projects (i.e. projects that 

address one or more extra high risk failure modes) are consistent with SOCWA’s current implementation 

schedule. The analysis recommends a combination of schedule adjustments and new scope in SOCWA’s CIP 

related to secondary priority and tertiary priority projects. Refer to Appendix A for complete workshop notes and 

scoring for each process area and failure mode assessed as part of this Consequence of Failure Analysis. 

Coastal Treatment Plant 

47



 

 

Consequence of Failure Analysis  Page 2 

1 Introduction 
The South Orange County Wastewater Authority (SOCWA) contracted Dudek to prepare a Consequence of Failure 

Analysis (CoFA) for process areas and facilities at the Coastal Treatment Plant (CTP). The CoFA is intended to 

identify and prioritize risk within these facilities to guide strategic operations and maintenance (O&M) and capital 

investments for SOCWA in the short-term and mid-term future. 

Coastal Treatment Plant Facility Overview 

The CTP is a wastewater treatment facility in Laguna Niguel, CA. The CTP is regulated by the State of California 

Regional Water Quality Control Board (RWQCB) San Diego Region, according to Waste Discharge Requirements 

(WDR) Order No. R9-2012-0013 and NPDES No. CA0107611. Currently, the CTP is permitted to treat and 

discharge 6.7 million gallons per day (mgd). The plant is a conventional activated sludge treatment facility that is 

designed to provide wastewater treatment for four SOCWA member agencies: South Coast Water District (SCWD), 

the City of Laguna Beach (CLB), the Emerald Bay Services District, and Moulton Niguel Water District. The City of 

Laguna Beach diverts nuisance, dry weather urban runoff from storm drains to the domestic sewer system and 

routes it to the CTP. A portion of the secondary effluent is reclaimed for irrigation. All effluent not reclaimed from 

the CTP is discharged to the Pacific Ocean through the Aliso Creek Ocean Outfall (ACOO).  

Background description, function, and major equipment in each process area assessed as part of this CoFA are 

summarized in Table 1-1, which also served as the outline to the workshops for the CTP plant.  

Table 1-1. CTP Plant CoFA Unit Process and Major Equipment Summary 

Process Area Description Assets 

Influent Sewer Functions to convey raw, untreated wastewater to the CTP. There 

are two force mains feeding the CTP: one from South Coast Water 

District (SCWD) and one from City of Laguna Beach (CLB). Both 

force mains enter the CTP directly at the headworks. The project 

only considers the portions of the force main on the SOCWA 

property. 

• Influent SCWD force main 

• Influent CLB force main 

 

Headworks Functions to remove rags, grit, and other large materials from the 

influent wastewater before entering downstream processes. 

Influent flow through the headworks flows by gravity through 

mechanical rotary screens located in the headworks building. 

Screened wastewater flows by gravity to aerated grit chambers. 

Scrubber and HVAC system function to remove foul air, gases, and 

provide ventilation in the headworks building. 

• Headworks building 

• Influent flow meter 

• Rotary drum screens  

• Aerated grit chambers 

• Low pressure blowers 

• Grit pumps 

• Odor Control Scrubber 

Drainage Pump 

Station 

Functions to collect all plant drainage, DAFT underflow, and filter 

backwash and pump it back to the grit chambers or primary 

influent channel. 

• Drainage Pumps 

Primary 

Treatment 

Functions to remove settleable solids and floatable scum from 

plant influent before entering downstream secondary process.  
• Primary clarifier tanks 

• Sludge/scum collectors 

• Primary sludge pumps 

48



  

Consequence of Failure Analysis  Page 3 

 

Process Area Description Assets 

Secondary 

Treatment 

(Biological) 

Functions to remove BOD and TSS from the wastewater utilizing a 

conventional activated sludge process. The plant has 2 parallel 

aeration basins (East and West). The process is intended to 

operate with a low SRT in order not to nitrify and denitrify based on 

current effluent waste discharge requirements. Aeration system 

consists of fine-bubble diffusers. Important parameters which 

control biomass growth rates and microbial communities are the 

Return Activated Sludge (RAS) and Waste Activated Sludge (WAS). 

• Aeration basins 

• Diffusers 

• Blowers 

• Secondary Clarifiers 

• RAS Pumps 

• WAS Pumps 

• Secondary Scum Pumps 

Tertiary 

Treatment 

Functions to remove turbidity, residual total suspended solids 

(TSS) from secondary effluent and achieve Title 22 tertiary 

recycled water quality standards for irrigation. 

• Sand Filters 

 

Disinfection Functions to inactivate pathogens and bacteria in the filtered 

effluent using sodium hypochlorite to meet regulatory disinfection 

requirements. 

• Chlorine Dosing System 

• Chlorine Contact Tanks 

Final Effluent Functions to convey treated wastewater to the plant outfall. • Effluent Storage Tank 

• Effluent Flow Meter 

Sludge 

Thickening 

Sludge holding tank functions to equalize sludge before it is 

pumped through the export sludge force main to SOCWA's Regional 

Treatment Plant. No chemicals are added to the sludge. DAFT 

functions to thicken WAS and scum before the sludge is sent to the 

sludge holding tank.  

• Sludge Holding/EQ Tank 

• DAFT 

• Solids Export Pumps 

Ancillary 

Systems  

Functions to provide power, motor controls, and distribution to every 

individual plant process and equipment. Power, control, and the 

SCADA system are critical to plant operation and performance. 

• Emergency generator 

• Communication/SCADA 

Systems 

Miscellaneous Potable water pump station functions to provide additional pressure 

for potable water uses at the plant. Non-potable water system 

functions to provide water throughout the plant for O&M purposes, 

e.g. equipment cleaning. 

• Potable Pumps 

• Non-potable 3W water 

pumps 

Site Infrastructure required to provide safety, site access and 

evacuation, flood protection, and other features due to the 

location of the plant. The plant site is in a canyon with limited 

access. In the past, major flood events or wildfires have led to 

evacuation of the plant.  

• Site access & evacuation 

• Paved access road 

• Unpaved access road 

• Bridge  

• Stormwater Channel 

 

49



  

Consequence of Failure Analysis  Page 4 

 

1.1 Methodology 

CoFA is a process that facilitates deliberate discussion and analysis of the criticality of process systems, drilling 

down to the component-level failure modes that may occur. Each process area identified for upgrade in the CIP is 

analyzed through the major assets and functions of that process and further by the failure modes of those assets. 

Through a workshop format, critical operations staff input is captured to expeditiously define a consequence of 

failure score and probability of failure score. Figure 1-1 presents the CoFA flowchart. 

Figure 1-1. Consequence of Failure Analysis Flow Chart 

 

Through the CoFA process, the project team establishes a risk profile of the facilities evaluated and provides 

conclusions and recommendations related to each process area and/or project. The outcomes of the CoFA 

process include: 

• Prioritized list of CIP project needs based on mitigated risk vs. do-nothing alternative. 

• Documentation of complete CoFA analysis and notes. 

• O&M recommendations to mitigate risk, which may include process management adjustments, small 

projects, etc.  

• Recommendations for adjusting scope of CIP projects, if applicable. 

The Consequence of Failure (CoF) and Probability of Failure (PoF) are used to establish a risk designation that 

allows for the prioritization of risk-based strategic planning. Depending on the risk designation and the nature of 

the defined failure mode, operational-based and/or capital-based recommendations are made to mitigate the risk 

by either reducing the defined consequence and/or probability of failure. 

1.1.1 Consequence of Failure 

Consequence of Failure (CoF) is a scoring metric to provide context to the effect of a failure and are 

conventionally focused on capacity, level of service, and mortality. The effects of a failure are categorized among 

four distinct categories: Health and Safety, Treatment Performance/Regulatory, Economic/Personnel Resources, 

and Public Image. Each CoF category is weighted to align with the SOCWA’s risk management priorities and 

philosophies. The CoF categories, weight factors, and descriptions are summarized in Table 1-2. 

50



  

Consequence of Failure Analysis  Page 5 

 

Table 1-2. Description of Consequence of Failure Categories 

CoF Categories Weight Factor Description 

Health & Safety 7 Failure results in potential health and safety risk for Operations staff or 

visitors on WWTP site. 

Treatment 

Performance/Regulatory 

5 Failure results in treatment performance impacts and potential regulatory 

violations, penalties, fines, etc.  

Economic/Personnel 

Resources 

5 Failure results in economic resources cost and/or major staff time and 

resource allocation. 

Public Image & Board 

Concerns 

3 Failure results in potential negative public attention and scrutiny. 

 

Each CoF category receives a numerical score, 1 to 5, for each failure mode based on the tolerance of failure of 

the process or equipment. The CoF scores for each category generally apply as follows: 

1. Insignificant Consequence 

2. Minor Consequence 

3. Moderate Consequence 

4. Major Consequence 

5. Catastrophic Consequence 

After the CoF score is determined for each category, the category scores are multiplied by the corresponding 

weight factor and summed (i.e., a sum-product is performed) to produce a comprehensive score defined as 

“criticality”. The criticality of each unit process or asset is established by the criticality score(s) associated with its 

failure mode(s). The guidelines used to score each CoF category in detail are presented in Table 1-3. Using these 